

Certificate of Analysis

Customer Order n° :	ST/24-813	Customer Name :	SUNTEC SOLUTION HUNGARY KFT
GEKATEX Order n° :	GKTSO00017462	GEKATEX Code X3 :	QB00003021
Batch number :	231202	GEKATEX Code :	8P1140L9912S150
Production date :	02/12/2023	Product information :	P1 140 Laser 9"x9" SILVER ISO 6/9

QB00003021 - lot 231202

Visual Inspection

Item	Result	Specification	Test Method	Judgement
Contamination	OK	No stain, discolor	Visual Check	Pass
Appearances	OK	No deformation, no broken hole, no non-cutted	Visual Check	Pass

Dimension Inspection

Property	Result		Units	Specification	Test Method	Judgement
	Lower	Upper				
Width	226	228	mm	229 ± 5	Ruler	Pass
Length	227	230	mm	229 ± 5	Ruler	Pass

Lab Test

Test Item	Test Result	Unit	Specification	Test Method	Judgement	
LPC Particules	>0,5 µm	9,8	Count/m ² (x 10 ⁶)	< 12,0	IEST-RP-CC004.3	Pass
LPC Fibers	>100 µm	145	Fibers/m ²	< 1000	IEST-RP-CC004.3	Pass
Absorbency		417	mL/m ²	> 380	IEST-RP-CC004.3	Pass
NVR	DI Water	0,013	g/m ²	≤ 0,020	IEST-RP-CC004.3	Pass
	IPA	0,021	g/m ²	≤ 0,050	IEST-RP-CC004.3	Pass
Ions Contamination	Chloride	0,21	µg/g	≤ 2,0	IEST-RP-CC004.3	Pass
	Sulphate	0,53	µg/g	≤ 2,0	IEST-RP-CC004.3	Pass
	Total Anions	1,04	µg/g	≤ 4,0	IEST-RP-CC004.3	Pass

Gekatex certified that the material detailed above has been inspected and meets the requirements of your purchase order.

Approved:



Signed:

Louise DUPÉ
Q+ Engineer Product Manager

Date : 15/03/2024

Signature:

